



## Non-Jadeite Test Report

**Date: October 9, 2018**

\*\*\*\*\*

### **Description of Article:**

**One green stone cabochon measuring approximately 12.5 x 15.0mm (no depth measurement due to metal backing) set in a yellow metal textured ring weighing a total of 12.57gr. See photo.**

**Conclusion: Not Jadeite (likely quartz)**

\*\*\*\*\*



Mason-Kay, Inc. makes no warranty of merchantability of this test sample or of the fitness of the test sample for any particular purpose, and Mason-Kay, Inc. shall not be liable for special or consequential damages, if any, for any error in, or omission from this report in making an acquisition or sale of the sample.

